YAV FE @ ?‘ﬁ
manual

Modei No.
502.255004

CAUTION:

Read And Follow

All Safety Rules

And Instructions Before
Operating This
Equipment.

RS

&

CRAFTSMAN

10 HP. ELECTRIC START
30" MOWER

5 SPEED

REAR ENGINE RIDER

* Assembly

®* Operation

® Customer Respensibilities
* Maintenance

® Service and Adjustment

* Repair Parts

F-92526 011-18-92

Sears, Roebuck and Co., Chicago, IL. 60684 U.S.A. Printed in U.S.A.




PARTS
47

ot
1

EP AL

&)

§

48

AN o

; TOSRST Wy T -
(7 s a A

A \‘nillll.l..l.‘.\ ... - - uﬁ;aﬂ
o s/ Fn —

é_,.—

o=

42

46

F-92528



MODEL NO. 502.255094 REPAIR PARTS

BODY CHASSIS

KEY PART MFG. KEY PART MFG.
NO. DESCRIPTION NO. NO. NO. DESCRIPTION NO. NO.

1 Seat 56542 33 Pane! -Left, Access 56406E601

2 Hinge, Seat 565 16E601 34 Bearing, Steering Post 56022

3 Retainer 28x64 35 Bracket, Cover Mounting 56233E601

4  Lockwasher STDES1131 18x16 37 Support, Body B6122E601

5 Bolt, Hex STD523106 1x45 38 Bolt, Shoulder 9x29

6 Plate Assy., Seat Switch 919637 39 lLockwasher STD5851231 19x6

7 Spring, Compression 164x26 40 Screw 26x49

8 Glide, Seat Spring 21822 41 Locknut, Flange 5TDE41437 15x84

9 Bolt, Shoulder 9x38 42 Clamp Assembly, Battery 56205Z

10 Spring, Seat 91964 44 Support, Steering Column 56240E601

11 Locknut, Flange STD541431 15x88 45 Mat -Left, Floaor 56415

12 Bracket, Seat Pivot b6518E6B01 46 Mat -Right, Floor bB414

13 Cap, Push On 28x23 47 Frame 56229E601

14 Rod, Seat Hinge 5653727 48 Screw 6x74

15 Support, Seat 56519E601 49 Nut, Keps STD541425 15x66

16 Screw 26x249 50 Engine, Tecumseh +

17 Bolt, Carriage STDH33107  2xb3 Model 143.426072

18 Panel, Right Side 554 18E601 51 Bolt, Engine Mount 25x6

19 Panel, Left Side 554 19£601 52 Lockwasher STDES1237 19x8

20 Cover, Steering Column 56402 * Decal - Red Strip, Right Body 44x1096

22 Screw, Tapping 26x266 * Decal - Red Strip, Left Body 44x1097

23 Panel, Contral 56400EGQ1 * Decal - Grey Strip, Right Body 44x1098

24 Screw STD610803 26x201 e Decal - Grey Strip, Left Body 44x1099

25 Throttle Control 56420 * Decal, Shift 44x14786

26 Console 56405E601 * Decal, Right & Left Console  44x1100

27 Cap, Front Console 56407E601 * Decal, Right & Left Console  44x1723

28 Cover, Lower Console 56401 * Decal, Front Conscle Cap 44x2144

29 Receptacle 28x52 ¢ Decal, Clutch/Brake 44x524

30 J-Nut 28x18 * Decal, Front Panel Caution 441951

31 Panel, Front b6235E601 ¢ Decal, Front Panel Hi/Lo 44x1067

32 Screw, Southco 91330

+ NOTE: See replacement parts pages 58-61 for component parts.

F-92526 43



MODEL NO. 502.255094 REPAIR PARTS
DRIVE SYSTEM

D—4806—1

F-92526 44



MODEL NO. 502.255094

KEY
NO.

o0 NOm s 0N

B = e wa a3 o @
CO N R WN

WWwWwWwWwWwiwNhMNMNNNPDMNNODN
Dth BN =000~ DA

DESCRIPTION

Locknut, Flange
Spring, Compression
Guide, Belt

Shifter Assembly
Locknut, Flange
Screw

Bracket, Mounting
Hex Nut

Pin, Cotter

Washer

Bolt, Hex

Plate, Index

Gate, Shift

Brace, Shift Gate
Locknut, Flange
Support, Seat
Grip, Parking Brake
Pedal, Metal
Spring, Torsion -Pedal
Frame

Bolt, Hex

.Bolt, Hex

Lockwasher
Washer

Yoke, Brake

Nut, Adjusting
Yoke, Shift
Washer

Rod, Shift
Washer, Hardened
Rod, Brake

Rod, Parking Brake
Spring, Extension

PART
NO.

§TD5414231
164x1
55826
56232E601
STD541437
26x249
56502E601
15x115
STD560907
STDG51037
STD5225086
56595E601
56534E601
56529E601
STD641425
56519E601
55873
56409E601
166x18
56229E601
1x124

1x82
STD551125
17x372
565002
21920
565052
STDEG1031
565912
17x174HT
565302
564102
165x85

NO.

15x88

15x84

30x20
17x632
1x38

15x89

18x32

17x472Z

+ See replacement parts pages 56-57 for component parts.

F-92528

45

KEY
NO.

37
38
39
40
41

42
43
44
45
47
48
49
50
51

62
53
54
55
56
57
58
59
60
61

63
64
65
66
67
68
69
70
71
72
73
74
75
76
77

DESCRIPTION

Lever, Pedal

Plate -Left, Suspension
Plate -Right, Suspensian
Link, Parking Brake
Spring, Extension

Pin, Cotter

Washer

Rod, Clutch

Stop, Parking Brake
Grommaet

Guide, Belt

Screw

Pulley Assembly, Stack
Bolt, Hex

Ring, Retainer

Pulley, Drive

Belt, Motion Drive
Pulley, Idler

Washer

Lockwasher

Bolt, Hex

Bracket, Idler

Bolt, Shoulder

Spring, Extension
Washer

Transaxie, Dana Mode! 4450-1

Bolt, Carriage

Bracket, Transaxle

Bolt, Hex

Washer

Key, Square*

Whee! & Tire Assembly
Washer

E-Ring

Valve Stem {incl. with key 70}
Tire Only (incl. with key 70}

Grip, Shift Lever
Locknut, Hex
Hub Cap

REPAIR PARTS
DRIVE SYSTEM

PART MFG.
NO. NO.

B6511E601
56224E601
56023E601
565652
185x84
STD560907
STDE51031
565312
56227E700
56593
562162
26x49
922472
STDS237156
STD582062
56562
37x65
56526
17x170
STD551243
1x140
56520E700
9x42
1656x81
17x148

+
STD533107
56503E700
1x139
17x160
56534
90590-601
17x115
STD581075
24373
90589
66161
STD541431
24582

30x50
17x462Z

1x111
11x7

19x356

2x53

11x3

15x43



MODEL NO. 502.255094 REPAIR PART
P STEERING SYSTEM

38 37
[ 30 ' —
& 31
3 &1 29 = \ . A 32
6 ___w\\ . 36
2\g
33 a7

41
F-925626 46




MODEL NO. 502.255094

F-92526

KEY
NO.

DESCRIPTION

Steering Wheal
Bellows, Steering Post
Bolt, Hex

Locknut, Flange

Post, Steering

Nut, Hex

Bolt, Hex

Bolt, Carriage

Screw

Plate -Left, Suspension
Nut, Flange

Plate -Right, Suspension
Bolt, Hex
Support, Front Axle

Pin, Cotter

Bearing, Spindle
Adapter, Steering Post
Gear, Pinion

Axle Assembly, Front
Hanger Assermnbly, Front Axle
Bearing

Sector Assembly

Rod, Drag Link

Ball Joint, Steering

Nut, Hex

Locknut, Flange
Washer

Bearing, Flanged
Washer

Washer

Pin, Cotter

Washer

Spindle Assembly, Left
Rod, Tie

Spindle Assembly, Right
Bearing, Wheel

Tire Only (Incl. with Key 40)
Valve Stem {Incl. with Key 40)
Whee! & Tire Assembly
Washer

Hub Cap

47

REPAIR PARTS
STEERING SYSTEM

PART MFG.
NO. NO.

92077

91298

STD523115 1x102
STD541431 15x88
56417C

STDE41531 15x90
1x126

STD533107 2x64
26x249

56224E601

STD541031 15x79
56023E601
STD623725 1x69
56231E700
STD561220 30x49
55003

56416

56418

56223E601

56230E700

55168

BB8222E700
55046E700

21031

15x61

STD541537 15x87
17x87

55547

STD551037 17x563
17x161

STD560907 30x20
17x100Z

BE5381E601
55026E700
55380E601

56105

55386

24373

55387-601

24583

24582



REPAIR PARTS

MOWER HOUSING SUSPENSION

MODEL NO. 502.255094

0-4348-10

F-92526



MODEL NO. 502.255094

F-92526

KEY
NO.

—l._ld-_l_l.-h—l_l—i
W NDhWN P00 W =

oW WwWwwwwwWwww NN RBNRRNNDNNNRN
O WO NOdOBWN= CWOOSNGEWN = O

DESCRIPTION

Locknut, Flange
Pin, Cotter

Screw

Bolt, Shoulder

Nut, Adjusting

Grip, Blade Control
Lever Assembly, Lift
Grip, Lift Lever
Lever, Blade Contro!
Bolt, Hex

Nut, Keps

Locknut, Flange
Cam, Blade Control
Bolt, Hex

Locknut, Flange
Bolt, Carriage

Strut, Frame

Plate, Mounting
Rod Assembly, Rear Suspension
Bolt, Shoulder

Pin, Hair

Plate, Adjusting
Rod, Lifter

Washer

Rod, Suspension
Clevis

Nut, Hex

Link, Blade Drive
Washer

Rod and Arm Assembly
Spring, Extension
Link, Front Deck
Bracket, Front Suspension
Lever, Pedal
Washer

Clevis

Locknut, Hex

Bolt, Shoulder

49

REPAIR PARTS

MOWER HOUSING SUSPENSION

PART
NO.

STDB41437
STD560907
26x249
9x82Z
21820
92055
56031E601
56161
559287
STD522510
STDE41425
S5TD541425
55853
STDE231086
5TD541431
570533107
56326E701
55270E701
bb346E701
9x4
STD624005
55344E601
24839E701
STD551037
B5957E701
244712
STD541031
552712
17x48
5B5930E701
165x67
55179E701
55139E601
56511E601
17x122
55298
STD641237
9x17

MFG.
NO.

15x84
30x20

1x76
15x66
16x89

1x45

15x88

2x64

31x4

17x53

15x2

15x73



MODEL NO. 502.255094 : REPAIR PARTS
MOWER HOUSING

D-4745-1

F-92526 50



MODEL NO. 502.255094

F-92526

KEY

NO.

W W ~NmOA W -

DESCRIPTION

Belt, Mowar Drive
Pulley, Splined
Lockwasher
Locknut, Hex

Nut, Hex

Pulley, Idlar
Bracket, Upper Idler
Spacer

Assembly, Blade idler
Locknut, Flange
Pin, Clevis

Clevis

Bolt, Hex

Pin, Hair

Guide, Belt
Bracket, Lower Idler
Bolt, Carriage

Nut, Flange

Guide, Beht

Spacer

Bolt, Hex

Housing, Mandrel
Guide, Belt
Bracket, Hanger
Spring, Compression
Nut, Hex

Spring, Torsional
Push On Cap

Rod

Hinge, Chute Deflector
Spring, Extension
Bracket, Front
Screw

Bolt, Hex

Deflector, Chute
Mandrel

Blade

Washer, Belleville
Washer, Hardened
Nut, Hex

Pin, Pull

Washer

Pin, Hair

Adapter, Blade
Housing, Blade

1-47 Mower Housing, Complete

51

PART
NO.

37x87
91951
18x33
15x100
STD541450
91178
5E5921E701
55895
B5979E701
STD541431
29%x99
244712
STD523106
STD624003
55977E701
55920E701
STD533107
STD541031
55894E701
91925
STD525015
55862E701
5595627
55974E701
164x1
STD541431
166x4
28x23
21197Z
56213E701
165x68
55916E701
26x2186
STD523117
55971
91921
56212HT
17x166
17x165
16x100
908282
STD5510560
STD624005
91926
56059
403330

REPAIR PARTS

MOWER HOUSING

MFG.
NO.

15x41

15x88

1x45
31x58

2x532
15x79

x127

15x437

1x75

17x672
31x4



MODEL NO. 502.255094 REPAIR PARTS
WIRING SYSTEM

D-4623-8

22

B

21

23

F-92526 b2



MODEL NO. 502.255094 REPAIR PARTS
WIRING SYSTEM

KEY DESCRIPTION PART MFG.
NO. NO. NO.
1 Cap, ignition Switch 91488
2 Nut, Ignition Switch 91489
4 Switch, ignition 21064
5 Key, Ignition Switch 91275
6 Hamaess, Wiring 250x31
7 Switch, Limit 24273
9 Screw 26x233
10 Switch, Blade Control 91032
11 Fuse 54212
12 Nut, Keps STD541425 15x66
13 Boot, Battery Cable 54148
14 Boit, Hex STD522506 1x38
15 Screw 26x249
16 Cable, Red 24x24
17 Cable, Black 24x3
18 Tray, Battery 91896
19 Battery, Type: U1-5L 92196
— Acid, Battery (Electrolyte) 55702
20 Switch, Seat 91021
21 Clamp, Drain Tube 91565
22 Tube, Battery Drain 91584
23 Tie Strap, Drain Tube 32618
24 Solenoid 24285
25 Cover, Solenoid 56049

F92526 53



MODEL NO. 502.255094 REPAIR PARTS
.2 GRASS BAGGER

F-92526



MODEL NO. 502.255094

£-92526

KEY
NO. DESCRIPTION

Window

Cover

Screw

Locknut

Tube, “U”

Pin, Hair

Pin, Hinge

Tube, Center

Bolt

.Lockvvasher

Nut, Hex

Channel Assembly
Pin, Channe!

Bolt, Hex

Hitch Assembly
Cap, End

Elbow

Handle, Connector Tube

DA N PEPRROIDLOLOA B WD -

NN
- O

Lecknut, Flange

Latch, Rubber

Wingnut

Tube, Chute Extension Assembly
Locknut

Pin, Latch

Bolt, Carriage

Tube, Connector

Screw

Hinge, Cover

W WwwMNahNRDNDRD NN
N M e DWW kW N

Containers {Quantity of 2 included)
Bolt, Carriage

Shell, Front Weight

Plug, Weight

Bracket, Weight

Bracket, Support

Screw

Handle, Plastic

Screw

Nut, Hex

O ;MmO b b bbb
W N = 0~ W -

556

Fasteners, Plastic (Included with Key 37)

PART
NO.

54575
54577
STDE12505
STD541428
54410E701
STD624003
544072
54412E701
6x93Z
STD551131
STD541131
54422E701
544082
STD523107
B4499E701
24862
54415
54416E701
STDE41425
54695
14x83
54519
STDBE41431
54563
STD532507
B4555
STD512510
5439BE701
193x1
54727SE
STD533107
55442
24863
54551E701
B4562E701
26x239
54537
STDB11007
STD541410

REPAIR PARTS
GRASS BAGGER

MFG.
NO.

4x24
15x66

31x6

18x15

16x32

1x91

15x89

15x76

2x39

dx71

2x64

4x21
15x81



MODEL NO. 502.255094 REPAIR PARTS
FIVE SPEED TRANSAXLE

DANA MODEL NO. 4450-1

D-48C9

—

F-92526 56



MODEL NO. 502.255094 REPAIR PARTS

FIVE SPEED TRANSAXLE
DANA MODEL NO. 4450-1

KEY PART KEY PART
NO. DESCRIPTION NO. NO. DESCRIPTION NO.
1 Housing, Upper 3975 29 Bearing, Flange 3991
2 Screw, Tap %-20x.734 1919 30 Washer .505 x .942 x .010 * 3886
3 Ball, Detent 1151 30 Washer .505 x .942 x .015 * 3887
4 Spring, Detent 3626 30 Washer .505 x .942 x .020 * 3888
85 Screw, Set 3623 30 Washer .505 x .942 x .026 * 3889
6 Ring, Retaining 1099 30 Washer .605 x .942 x .030 *3121
7 Washer 632 x 1.00 x .031 *1082 30 Washer .505 x .942 x .040 * 3890
7 Washer .632 x 1.00 x .0386 *1424 30 Washer .505 x .942 x .060 * 3992
7 Washer .632 x 1.00 x .041 * 1068 31 Gear, Spur 10 Teeth 3933
7 Washer .632 x 1.00 x .046 * 1428 32 Woasher, Plain 1.01 x 1.50 x .061 * 3961
7 Washer .632 x 1.00 x .050 * 13568 32 Washer, Plain 1.01 x 1.50 x .075 * 3983
7 Washer .632 x 1.00 x .060 * 11456 32 Washer, Plain 1.01 x 1.50 x .090 * 3994
7 Woasher .632 x 1.00 x .082 *1319 33 Bearing, Flange 3937
8 Woasher .632 x 1.38 x .046 3876 34 Disc, Brake 3990
9 Key, Woodruff, #9 1374 35 Collar, Clutch 3959
10 Assembly Kit, Input Shaft 4513 36 Key, Clutch 39986
11 Pinion, Beve! 13 Teeth 3936 37 Shaft, Drive 3997
12 Ring, Retaining 3956 38 Ring, Retaining 39568
13 Seal, Felt 3191 39 Gear, Spur 20 Teeth 3949
14 Axle, LH, 3339 4Q Gear, Spur 32 Teeth 3948
15 Washer, 758 x 1% x .020 * 3408 41 Gear, Spur 26 Teeth 39847
15 Washer, 758 x 1% x .025 * 3732 42 (ear, Spur 22 Teeth 39486
15 Washer, .7568 x 1% x .031 *3184 43 Gear, Spur 21 Teeth 3945
15 Washer, .758 x 1% x .035 *3733 44 Gear, Bevel, Comb. 39 & 18 Teeth 3938
15 Washer, .758 x 1% x .040 *3198 45 Woasher, Plain 1.01 x 1.60 x .061 3961
15 Washer, .768 x 1% x .045 *3734 46 Housing, Lower 3974
15 Washer, .758 x 1% x .050 * 37356 47 Shaft, Brake 5003
16 Gear, Miter, 15 Teeth 3780 48 V-Ring 37889
17 Ring, Retaining 3656 49 Spacer 5036
18 Gear, Spur 39 Teeth 3934 50 Puck, Friction 5034
19 Shaft, Cross 3919 51 Stud, Adjustment, Brake 3998
20 Gear, Miter, 15 Testh 3781 52 Cam, Adjustment, Slotted 5000
21 Washer, .758 x 1% x .062 3180 53 Cam, Adjustment, Brake 3999
22 Axle, R.H. 3940 B4 Assembly, Shifter 4449
23 Gear, Spur 12 Teeth 3963 55 Screw, Tap 1/4 -18 x .875 3396
24 Gear, Spur 17 Teeth 3931 56 Shaft, Idler 3987
25 Gear, Spur 21 Teeth 3941 57 Washer, Plain .505 x .942 x .0156 3887
26 Gear, Spur 23 Teeth 3942 58 Assembly, Gear, Spur, 10 Teeth 4492
27 Gear, Spur 25 Teeth 3943 b9 Washer, Plain .325 x .750 x .059 3906
28 Washer, .758 x 1.88 x .062 3955 60 Locknut 5/16 -24 3847
61 Grease 4300

* Use in various combinations to maintain proper clearances.

** Order Key No. 10.
F-92526 57



CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER: 143.426072

597.—G  MODEL and SERIAL
29028 NUMBERS HERE

F-92526



CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER: 143.426072

Ref. Part Ref, Part
No. No. Part Name No. No. Part Name
1 35421 | Cylinder Assy. (Incl. Nos. 2 & 20 119 34923A | Gasket, Cylinder head
2 27652 Pin, Dowel 120 34030 Head, Cylinder
14 28277 Washer, Flat 123 33261 Bracket, Intake pipe
15 35082 Rod, Governor 124 650738 Screw, Hex washer spinlock hd.
16 32651 Lever, Governor thread forming, 1/4-20 x 5/8
17 29916 Clamp, Governor lever 126 27878A | Valve, Exhaust (Std.) (incl. No. 151)
18 650548 Screw, Hex washer hd., 8-32 x 5/16 125 Z27880A ¢ Valve, Exhaust (1/32"" oversize) (ingl,
194 35988 Spring, Control No. 151)
20 36319 Seal, Qit 126 34035 Valve, intake {Std.) {Incl. No. 151)
25 35424 | Baffie, Blower housing {Incl. No. 325) 126 34036 | Valve, Intake (1/32" owversize) {Incl.
26 650561 Screw, Hex washer hd, Duriok, 1/4-20 No. 151}
x5/8 127 650681 Washer, Flat
30 35429 Crankshaft 128 650690 Washer, Belleville
31 35327 Gear, Counterbalance 130 650694A | Screw, Hex flange hd., 5/16-18 x 2
35 29826 Screw, Hex washer hd., 10-32 x 3/4 135 33636 Plug, Spark {Resistor)
37 29216 Nut, Lock 10-32 “'Keps" 149 27882 Cap, Upper valve spring {Exhaust)
37A 30322 Locknut, Hex “Keps™, 8-32 1494 35862 Seal Assy., Intake valve
38 29642 Ring, Retaining 150 27881 Spring, Valve
40 35776 | Piston, Pin & Ring Assy. (Std.) (Incl. 151 32581 Cap, Lower valve spring
Nos. 41, 42 & 43) 169 *27896A | Gasket, Breather
40 35777 | Piston, Pin & Ring Assy. (.010 over- | 170 28423 | Body, Breather
size) {Incl. Nos. 41, 42 & 43) 171 28424 | Element, Breather
40 35778 | Piston, Pin & Ring Assy. {.020 over- | 172 28425 | Cover, Breather
size} {incl. Nos. 41, 42 & 43) 173 35350 | Tube, Breather
41 35773 | Piston & Pin Assy. (Std.} {Incl. No. 43) | 174 650128 | Screw, Hex hd. Sems, 10-24 x 1/2
41 35774 Piston & Pin Assy. (.010 oversize) 178 29752 © | Nut & Lockwasher
{incl. No. 43) 182 30088A | Screw, Fil. hd. Sems, 1/4-28 x 1
41 35775 Piston & Pin Assy. (.020 oversize) 184 *33263 Gasket, Carburetor
{incl. No. 43) 185 34926 Pipe, Intake
42 36779 Ring Set, Piston {Std.} 186 33860 Link, Governor-to-throttle
42 35780 | Ring Set, Piston {.010 oversize) 200 35956 | Bracket Assy., Control
42 35781 Ring Set, Piston {.020 oversize) 203 36208 Spring, Compression
43 35772 Ring, Piston pin retaining 204 650960 Screw, Fil. hd., 6-32 x 1-1/8
45 35330A | Rod Assy., Connecting {Incl, Nos. 48 | 207 35989 Link, Choke
& 47) 209 650902 Screw, Hex washer hd, Sems, 10-32 x
46 650908 Bolt, Connecting rod 7/16
47 650882 Bolt, Connecting red 210 27793 Clip, Conduit
48 34034 Lifter, Valve 21 28942 Screw, Hex washer hd. Sems, 10-32 x
50 35381 Camshaft {(Mechanical Compression 3/8
Release) 2 35315 Weight Assy., Counterbalance
52 31356 Pump, Oil 223 650378 | Screw, Torx Fii. hd. Sems, 5/16-18 x
60 33273A | Extension, Blower housing 1-1/8
61 *35317 | Gasket, Mounting flange 224 *27315A | Gasket, Intake pipe
62 650760 Screw, Pan hd., taptite, 8-32 x 3/8 239 *33629 Gasket, Air cleaner
63 28545 Grommet 240 35538A | Body Assy., Air cleaner {Incl. No. 239)
63A 33356 Terminal, Ground 243 650834 Screw, Fil. hd. Sems, 10-32 x 1-17/32
64 30063 | Screw, Hex washer hd. Sems, 1/4-20 | 245 35403 | Element, Air cleaner
x1/2 246A 35404 Filter, Poly pre-cleaner
70 35711A | Flange Assy., Mounting {Incl. Nos. 72, | 250 35405 Cover, Air cleaner
75 & 80) 251 650886 Nut, Wing, 1/4-20
72 31927 Plug, Ol drain 251A 650825 Nut & Lockwasher, 1/4-20
75 35319 Seal, Oil 252 650887 Screw, Hex washer hd. self-drill, self-
80 35783 Shaft, Governor tap, 1/4-20 x 1
81 308904 | Washer, Flat 260 35796 Housing, Blower
82 35378 Gear Assy., Governor {Incl. No, 81) 261 297478 | Screw, Hex hd. Sems, 5/16-24 x 21/32
a3 30588A | Spool, Governor 262 650788 Screw, Hex spinlock hd. thread form-
84 29193 Ring, Retaining ing, 5/16-18 x 3/4
86 650833 Screw, Hex washer hd. Powerlok, 264 650738 Screw, Hex washer spinlock hd.
1/4-20 x 1-3/16 thread forming, 1/4-20 x 5/8
88 31707A | Spacer, Governor gear {Incl. No. 81) 264A 650802 | Screw, Hex washer hd., taptite,
32589 Key, Flywheel 1/4-20 x 5/8
90 611093 Flywheel
92 650880 Washer, Flywheel
93 £50881 Nut, Flywheel
100 35135 Solid State Assy.
101 610118 Cover, Spark plug
102 650872 Stud, Solid state mounting
103 650814 186:?;\; 1Torx hex washer hd, Sems, *Indicates Part Included in
110 35234 Wire, Ground Gasket Set, Ref. No. 400,

F-92526 59



CRAFTSMAN 4-CYCLE ENGINE MODEL NUMBER: 143.426072

Ref. Part Ref, Part

No. No. Part Name No. No. Part Name

265 332728 | Cover, Cylinder head 321 510935 Diode Assy.

275 33280A | Muffler , 322 | 611117 | Body, Connector

276 31588 Plate, Muffler locking 323A 811118 Terminal, Pin

277 650729 | Screw, Hex hd., 5/16-18 x 3-3/16 325 29443 | Clip, Spring

286 35792 Screen, Debris 325A 34248 Clip, Spring

287 650936 | Screw, Hex washer hd. shoulder, | 361 30063 | Screw, Hex washer hd., sems, 1/4-20
10-32 x 13/32 x1/2

290 30705 | Line, Fuel 370 34346 | Decal, Instruction

292 26460 Clamp, Fuel line I70A 34686 Decal, Name

298 28763 Screw, Hex washer hd. shakeproof, 380 832572 | Carburetor (Incl. No. 184)
10-32 x 19/32 395 35763A | Starter Motor {12 volt)

300 335838 gg{‘)k Assy., Fuel (Incl. Nos. 292, 298 & | 400 33279G | Gasket Set (Incl. items marked *)

301 35356 Cap, Fuel tank RPM Settings:

305 35574 Tube, Oil fill High Speed: 3250-3550

307 35499 | “O" Ring Low Speed: 2000-2300

308 35437 Clip, Qil fil tube

310 35676 | Dipstick, Oil *Indicates Parts Included in

314 650873 Screw, Hex hd. Sems, 1/4-20 x 3/4 Gasket Set, Ref. No. 400.

37 611116 Coil, Alternator {3 Amp D.C.) (Incl.
Nos. 321, 322A & 323A) r

F-92526 60



CARBURETOR NO. 632572

Ref. Part
No. No. Part Name
1 632243 1 Throttle Shaft & Lever Assy.
2 632244 | Throttle Return Spring
4 631184 | Dust Seal Washer (Fhrottle)
5 631871 | Dust Seal {Throttie)
6 632517 | Throttle Shutter
7 650606 | Throttle & Choke Shutter Screw
10 632472 | Choke Shaft & Lever Assy.
1 632473 | Choke Return Spring
12 631184 | Dust Seal Washer {Choke}
13 631183 | Dust Seal (Choke)
14 632429A | Choke Shutter
16 632627 |Fuel Fitting
17 650417 |ldle Speed Screw
18 630766 |Tension Spring
20 | *632281 |ldie Mixture Screw
21 830766 | ldie Tensien Spring
22 630739 | Washer, Idle Screw
23 | *630740 | O Ring, tdle Screw
25 631951 Float Bowl Assy. {Incl. Nas. 32 & 33)
27 *631024 | Shaft, Fioat
28 632019 | Float
29 1 *631028 O Ring, Fioat Bowl to Body
30 | "631021 |Inlet Needle, Seat & Clip {Inci. No. 31
31 631022 | Spring Clip
32 Z7136A | Bowl Drain Assy. {Incl. No. 33)
33 27554 | Drain Plunger Gasket
40 | *632239 | Main Adj. Screw Assy. (Incl. Nos. 41
thru 44)
41 *630740 | O Ring, High Speed Mixture Screw
4z 630738 | Washer, High Speed Mixture Screw
43 630738 | Tension Spring, High Speed Mixture
Screw
44 *27110 | Bowl Nut Washer
47 | 630748 |Weich Plug, idle Mixture Weil
48 | *831027 |Welch Plug, Atmospheric Vent
60 632347 | Repair Kit {Incl. Parts Marked with *)
STARTER MOTOR NO. 357634
Ref.| Part
No.| No. Part Name
35763A | Starting Motor, Complete
1 33451 | Cowver, Dust
2 33842 [Ring, Retainer
3 33430 | Retainer, Spring
4 33854 [Spring, Anti-drift
5 33432 | Gear
6 35893 |Nut & Retainer {Incl. No, 2)
7 33450  |Nut, Lock
8 35894 | Cap Assy., Drive end
9 35895 |Armature
10 35900 [Housing Assy.
12 35896 |Brush & Spring Kit
14 35897 |Washer, Thrust
15 35888 |Boh, 10-32 x 4-11/64
16 35899 [Cap & Brush Card Assy.,
Commutator End {Inc], Nos. 12,14,
17 & 18}
17 | 650168 |Washer, Fiat
18 | 650864 |Nut, Hex
19 | BO0B00 |Washer, Thrust

F-92526

61




MODEL NO. 502.255094

RED

BATTERY

ELECTRICAL SCHEMATIC

I 249xE8

BLACK

RED

FUSE

15 AMP
RED

O— 0

SOLENOID
r o

12V
STARTER

—
SEAT SWITCH

[GNITION
SWITCH

BLACK

PARK BRAKE

INTERLOCK SWITCH INTERLOCK SWITCH

(BRAKE ENGAGED)
B

(SEAT UNOCCUPIED)
ATTACHMENT

(DISENGAGED)

I
i

BLK.

LACK

YELLOW

‘  YELLOW

YELLOW

O
e N.C. CONNECTOR

]
=== (CLOSED IF UNPLUGGED

O_

— SOLID STATE

FROM SEAT SWITCH)
SPARK PLUG
O

IGNITION

@

YELLOW

RED

RECTIFIER
(DIODE)

CHARGING COCIL

TN YWY VYTV T VYN

TN

START

B+S

3
2 RUN

B+L

1 OFF

GC+M

FUNCTION

POS.

CIRCUIT

F-82526

3 AMPS, 20 VACIMIN.)
AT MAX. RPM

[ 1]
CHASSIS
GROUND

M

Bﬂ:ﬂ u:_—nS

GE:I ﬂ:ﬂL

62



